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[HARDWARE PARTS LIST]

4x M16 x 2.0 - 40mm - HHCS

49% M4 x 0.7 - 18mm FHS

4x M16 x 2.0 - LOCK NUT

8x M16 - WASHER
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Q000000 OO - 28x M4 - LOCK WASHER
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D 103" - 1.5" x 0.06" - PEEL AND STICK PAD

D 21"-0.75" x 0.04" - PEEL AND STICK PAD
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PARTS LIST
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[INSTALL STEP #1]

- USE A HAMMER TO INSERT M4 TEE NUTS INTO UNDER T
SIDE OF EACH BED SURFACE AS SHOWN ST AN
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INSTALL STEP #2]

- PLACE THE PEEL & STICK NEOPREANE TO THE
UNDER SIDE OF RAILS (x2) AS SHOWN

- PLACE THE PEEL & STICK NEOPREANE TO THE
D-RING BRACKETS (x4) AS SHOWN
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INSTALL STEP #3|

- FASTEN THE FOUR FRAME SECTIONS TOGETHER AS

SHOWN USING THE 16x Mé x 1.0 - 30mm - FHS
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INSTALL STEP #4|

- USE M4 FASTENERS AS SHOWN TO SECURE
MIDDLE BED SURFACE TO THE FRAME

DETAIL ¢

SCALE 1:2

PART NO: |PP1573_00_INSTALL

VEHICLE: |RAM -5.5'- DT

PRODUCT: |BEDBOSS

DESCRIPTION:|INSTALL DIAGRAM

| Sheet: 1 OF 11| Revision: -

(LEGEND)

LEGEND FLEET SOLUTIONS
56957 HWY 3, TILLSONBURG, ON
519-688-1043 | INFO@LEGENDFLEET.COM




INSTALL STEP #5|

- USE M4 FASTENERS AS SHOWN TO SECURE
OUTER BED SURFACES TO THE FRAME AS
WELL AS THE FRONT TRIM BRACKET
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[INSTALL STEP #4|

- USE M8 FASTENERS AS SHOWN TO SECURE
D-RING BRACKETS (x4) TO BEDBOSS FRAME

.‘.-:?.-‘.-_‘,-‘ ®
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INSTALL STEP #7|

- USE M16 FASTENERS AS SHOWN TO SECURE
D-RING BRACKETS (x4) TO TRUCK D-RINGS
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